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	New product information	

	

	Launched in the UK (or licence change for existing products)

	Belantamab mafodotin (Blenrep)
70mg and 100mg vials
	Use in combination with bortezomib and dexamethasone for the treatment of adults with multiple myeloma who have received ≥1 prior therapy, and use in combination with pomalidomide and dexamethasone for the treatment of adults with multiple myeloma who have received ≥1 prior therapy including lenalidomide

	Belzutifan (Welireg)
40mg tablet
	Treatment of adults with advanced renal cell carcinoma whose disease has progressed on or after treatment with a programmed death receptor-1 / programmed death ligand inhibitor and a vascular endothelial growth factor tyrosine kinase inhibitor [new indication]

	Bevacizumab gamma (Lytenava) 
7.5mg in 0.3mL vial
	Use in adults for treatment of neovascular (wet) age-related macular degeneration 
[new ophthalmic formulation]

	Binimetinib (Mektovi)
45mg tablet
	Use in combination with encorafenib for the treatment of adults with unresectable or metastatic melanoma with a BRAF V600 mutation, and use in combination with encorafenib for the treatment of adults with advanced non-small cell lung cancer with a BRAF V600E mutation [new higher strength formulation]

	Durvalumab (Imfinzi)
120mg in 2.4mL and 500mg in 10mL vials
	Use as monotherapy for the treatment of adults with limited-stage small cell lung cancer whose disease has not progressed following platinum-based chemoradiation therapy 
[new indication]

	Guselkumab (Tremfya)
100mg in 1mL prefilled syringe
	Treatment of adults with moderately to severely active Crohn’s disease (CD) who have had an inadequate response, lost response, or were intolerant to either conventional therapy or a biologic treatment, and treatment of adults with moderately to severely active ulcerative colitis (UC) who have had an inadequate response, lost response, or were intolerant to either conventional therapy, a biologic treatment, or a Janus kinase inhibitor [new indication for subcutaneous formulation, includes use for induction and maintenance in CD, and use for maintenance only in UC]

	Iptacopan (Fabhalta)
200mg capsule
	Treatment of adults with complement 3 glomerulopathy in combination with a renin-angiotensin system (RAS) inhibitor, or in patients who are RAS-inhibitor intolerant, or for whom a RAS inhibitor is contraindicated [new indication]

	Isavuconazole (Cresemba)
40mg capsule
	Use in adults and in paediatric patients aged ≥6 years for the treatment of invasive aspergillosis and mucormycosis in patients for whom amphotericin B is inappropriate 
[new 40mg capsule formulation intended to be used for paediatric patients]

	Mycophenolate mofetil 
(CellCept) 250mg capsule, 500mg tablet and 1g in 5mL powder for oral suspension
	Use in combination with ciclosporin and corticosteroids for the prophylaxis of acute transplant rejection in adult and paediatric patients (aged 1 to 18 years) receiving allogeneic renal, cardiac or hepatic transplants [licence change to include paediatric patients for hepatic and cardiac transplants and licence change for renal transplants from use only in patients aged ≥2 years]

	Nemolizumab (Nemluvio)
30mg in 0.49mL prefilled pen
	Treatment of moderate-to-severe atopic dermatitis in combination with topical corticosteroids and/or calcineurin inhibitors in adults and adolescents aged ≥12 years with a body weight ≥30 kg, who are candidates for systemic therapy, and treatment of adults with moderate-to-severe prurigo nodularis who are candidates for systemic therapy
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	This newsletter is produced by SPS Horizon Scanning and highlights recent new product launches and medicines regulatory changes. More detailed information on medicines estimated to become available for use in the next 2 financial years and on marketed medicines expected to have major new indications approved is in Prescribing Outlook.




	If you do not wish to continue receiving NDO Newsletter log in and update your profile at www.ukmi.nhs.uk/ndo

	In September 2011 | 229 monographs updated | 14 evidence-based evaluations added | 2,200 registered NDO users



	This is a NHS document not to be used for commercial purposes

	New Medicines News is one of several horizon scanning resources produced by the Specialist Pharmacy Service to support managed introduction of new medicines into the NHS, to help organisations develop medicines management policies and to inform prescribing decisions when a product has been launched. 
For more information or if you have a question about this newsletter, contact nwmedinfo@nhs.net.








	New product information	

	

	Launched in the UK (or licence change for existing products) (continued)

	Ruxolitinib (Opzelura)
15mg/g cream
	Treatment of non-segmental vitiligo with facial involvement in adults and adolescents aged ≥12 years [new topical formulation with new indication]

	Sildenafil citrate (Silandyl)
50mg, 75mg and 100mg orodispersible films
	Use in adult men with erectile dysfunction, which is the inability to achieve or maintain a penile erection sufficient for satisfactory sexual performance 
[new orodispersible tablet formulation]

	Sumatriptan + naproxen sodium (Suvexx) 85mg/457mg tablets
	Acute treatment of the headache phase of migraine attacks with or without aura in adults where treatment with a mono-entity product has been insufficient

	Tedizolid (Sivextro)
200mg vial
	Treatment of acute bacterial skin and skin structure infections from birth
[licence change from use only in patients aged ≥12 years]

	Tedizolid (Sivextro)
200mg tablet
	Treatment of acute bacterial skin and skin structure infections in adults, adolescents and children weighing ≥35kg [licence change from use only in patients aged ≥12 years]

	

	








	
	Regulatory changes in the UK or EU	

	

	Approved in the UK

	Aflibercept biosimilar (Opuviz)
4mg in 0.1mL vial
	Treatment of adults with neovascular (wet) age-related macular degeneration, visual impairment due to macular oedema secondary to retinal vein occlusion (branch RVO or central RVO), visual impairment due to diabetic macular oedema, or visual impairment due to myopic choroidal neovascularization

	Apadamtase alfa (Adzynma)
500IU and 1,500IU vials
	Use as an enzyme replacement therapy for the treatment of ADAMTS13 deficiency in children and adults (of all ages) with congenital thrombotic thrombocytopenic purpura

	Chikungunya vaccine (Vimkunya)
Single-dose prefilled syringe
	Active immunisation for the prevention of disease caused by chikungunya virus in individuals aged ≥12 years

	Denosumab biosimilar (Stoboclo)
60mg in 1mL prefilled syringe
	Treatment of osteoporosis in postmenopausal women and in men at increased risk of fractures, treatment of bone loss associated with hormone ablation in men with prostate cancer at increased risk of fractures, and treatment of bone loss associated with long-term systemic glucocorticoid therapy in adults at increased risk of fracture

	Filgrastim biosimilar (Zefylti)
30MU in 0.5mL and 48MU in 0.5mL prefilled syringes
	Reduction in the duration of neutropenia and the incidence of febrile neutropenia in patients treated with established cytotoxic chemotherapy for malignancy (with the exception of chronic myeloid leukaemia and myelodysplastic syndromes) and for the reduction in the duration of neutropenia in patients undergoing myeloablative therapy followed by bone marrow transplantation considered to be at increased risk of prolonged severe neutropenia; mobilisation of peripheral blood progenitor cells; in patients, children or adults, with severe congenital, cyclic, or idiopathic neutropenia with an absolute neutrophil count (ANC) of ≤0.5x109/L, and a history of severe or recurrent infections, long term administration to increase neutrophil counts and to reduce the incidence and duration of infection-related events; treatment of persistent neutropenia (ANC ≤1.0x109/L) in patients with advanced human immunodeficiency virus infection, in order to reduce the risk of bacterial infections when other options to manage neutropenia are inappropriate

	

	
	







	Regulatory changes in the UK or EU	

	

	Approved in the UK (continued)

	Formoterol + glycopyrronium + budesonide (Trixeo Aerosphere)
5micrograms/7.2micrograms/
160micrograms inhaler
	Use as a maintenance treatment in adults with moderate to severe chronic obstructive pulmonary disease who are not adequately treated by a combination of an inhaled corticosteroid and a long-acting beta2-agonist or combination of a long-acting beta2-agonist and a long-acting muscarinic antagonist [new low-carbon formulation]

	Guselkumab (Tremfya)
200mg in 2mL prefilled pen and syringe, and 200mg in 20mL vial
	Treatment of adults with moderately to severely active Crohn’s disease who have had an inadequate response, lost response, or were intolerant to either conventional therapy or a biologic treatment, and treatment of adults with moderately to severely active ulcerative colitis who have had an inadequate response, lost response, or were intolerant to either conventional therapy, a biologic treatment, or a Janus kinase inhibitor [new intravenous and higher strength subcutaneous formulations]

	Nivolumab (Opdivo)
600mg in 5mL vial
	Use as monotherapy or in combination with ipilimumab for the treatment of advanced (unresectable or metastatic) melanoma in adults; use as monotherapy for the adjuvant treatment of adults with Stage IIB or IIC melanoma, or melanoma with involvement of lymph nodes or metastatic disease who have undergone complete resection; use as monotherapy for the treatment of locally advanced or metastatic non-small cell lung cancer after prior chemotherapy in adults; use as monotherapy for the treatment of advanced renal cell carcinoma (RCC) after prior therapy in adults; use in combination with ipilimumab for the first-line treatment of adults with intermediate/poor-risk advanced RCC; use in combination with cabozantinib for the first-line treatment of adults with advanced RCC; use as monotherapy for the treatment of recurrent or metastatic squamous cell cancer of the head and neck in adults progressing on or after platinum-based therapy; use as monotherapy for the treatment of locally advanced unresectable or metastatic urothelial carcinoma in adults after failure of prior platinum-containing therapy; use as monotherapy for the adjuvant treatment of adults with completely resected muscle invasive urothelial carcinoma (MIUC) with tumour cell PD-L1 expression ≥1%, who are at high risk of recurrence after undergoing radical resection of MIUC; use in combination with ipilimumab for the treatment of adults with mismatch repair deficient or microsatellite instability-high metastatic colorectal cancer after prior fluoropyrimidine-based combination chemotherapy; use in combination with fluoropyrimidine- and platinum-based combination chemotherapy for the first-line treatment of adults with unresectable advanced, recurrent or metastatic oesophageal squamous cell carcinoma with tumour cell PD-L1 expression ≥1%; use as monotherapy for the treatment of adults with unresectable advanced, recurrent or metastatic oesophageal squamous cell carcinoma after prior fluoropyrimidine- and platinum-based combination chemotherapy; use as monotherapy for the adjuvant treatment of adults with completely resected oesophageal or gastro-oesophageal junction cancer who have residual pathologic disease following prior neoadjuvant chemoradiotherapy; use in combination with fluoropyrimidine- and platinum-based combination chemotherapy for the first-line treatment of adults with HER2-negative advanced or metastatic gastric, gastro-oesophageal junction or oesophageal adenocarcinoma whose tumours express PD-L1 with a combined positive score ≥5 [new subcutaneous formulation]

	Pneumococcal polysaccharide conjugate vaccine (Capvaxive)
Single-dose prefilled syringe
	Active immunisation for the prevention of invasive disease and pneumonia caused by Streptococcus pneumoniae in individuals aged ≥18 years
Note: UK SmPC not available yet – indication and formulation assumed to be same as EU approved product

	Polihexanide (Akantior)
0.8mg in 1mL eye drops in single dose container
	Treatment of Acanthamoeba keratitis in adults and children aged ≥12 years

	Teprotumumab (TEPEZZA)
500mg vial
	Use in adults for the treatment of moderate to severe thyroid eye disease

	

	
	






	Regulatory changes in the UK or EU	

	
	

	Recommended for approval in the UK or EU

	Amino acids (Maapliv)
	Treatment of maple syrup urine disease presenting with an acute decompensation episode in patients from birth who are not eligible for an oral and enteral branched-chain amino acids free formulation [EU]

	Belantamab mafodotin (Blenrep)
	Use in adults for the treatment of relapsed or refractory multiple myeloma in combination with bortezomib and dexamethasone in patients who have received ≥1 prior therapy; and in combination with pomalidomide and dexamethasone in patients who have received ≥1 prior therapy including lenalidomide [EU] Note: Already licensed and launched in UK

	Darunavir + cobicistat (Rezolsta)
	Use in combination with other antiretroviral medicinal products, for the treatment of human immunodeficiency virus‑1 infection in adults and paediatric patients (aged ≥6 years weighing ≥25kg) [EU] [licence change from use only in patients aged 12 years]

	Denosumab biosimilar (Bomyntra)
	Prevention of skeletal related events (pathological fracture, radiation to bone, spinal cord compression or surgery to bone) in adults with advanced malignancies involving bone, and treatment of adults and skeletally mature adolescents with giant cell tumour of bone that is unresectable or where surgical resection is likely to result in severe morbidity [EU]

	Denosumab biosimilar (Conexxence)
	Treatment of osteoporosis in postmenopausal women and in men at increased risk of fractures, treatment of bone loss associated with hormone ablation in men with prostate cancer at increased risk of fractures, and treatment of bone loss associated with long-term systemic glucocorticoid therapy in adults at increased risk of fracture [EU]

	Denosumab biosimilar (Rolcya)
	Treatment of osteoporosis in postmenopausal women and in men at increased risk of fractures, treatment of bone loss associated with hormone ablation in men with prostate cancer at increased risk of fractures, and treatment of bone loss associated with long-term systemic glucocorticoid therapy in adults at increased risk of fracture [EU]

	Durvaluamb (Imfinzi)
	Use in combination with gemcitabine and cisplatin as neoadjuvant treatment, followed by Imfinzi as monotherapy adjuvant treatment after radical cystectomy, for the treatment of adults with resectable muscle invasive bladder cancer [EU] [new indication]

	Inavolisib (Itovebi)
	Use in combination with palbociclib and fulvestrant for the treatment of adults with PIK3CA‑mutated, oestrogen receptor‑positive, HER2‑negative, locally advanced or metastatic breast cancer, following recurrence on or within 12 months of completing adjuvant endocrine treatment [EU]

	Liraglutide (Saxenda)
	Use as an adjunct to healthy nutrition and increased physical activity for weight management in children from the age of 6 to <12 years with obesity (BMI ≥95th percentile) and body weight ≥45kg [EU] [licence change from use only in people aged ≥12 years]

	Mirdametinib (Ezmekly)
	Use as monotherapy for the treatment of symptomatic, inoperable plexiform neurofibromas in paediatric and adult patients with neurofibromatosis type 1 aged ≥2 years [EU]

	Obecabtagene autoleucel (Aucatzyl)
	Treatment of adults aged ≥26 years with relapsed or refractory B cell precursor acute lymphoblastic leukaemia [EU] Note: Already licensed in UK

	Tegomil fumarate (Riulvy)
	Treatment of adult and paediatric patients aged ≥13 years with relapsing remitting multiple sclerosis [EU]

	Tislelizumab (Tevimbra)
	Use in combination with gemcitabine and cisplatin for the first-line treatment of adults with recurrent, not amenable to curative surgery or radiotherapy, or metastatic nasopharyngeal carcinoma [EU] [new indication]

	
	

	
	







	Regulatory changes in the UK or EU	

	
	

	Filed for approval in the UK or EU

	Brensocatib 
	Treatment of non-cystic fibrosis bronchiectasis in adults and adolescents aged ≥12 years [EU]

	Lecanemab (Leqembi)
	Treatment of mild cognitive impairment and mild dementia due to Alzheimer's disease in adults that are apolipoprotein E ε4 heterozygotes or non-carriers [UK] 
[new 4-weekly maintenance dosing regimen]

	
	

	
	

	Other UK/EU developments

	Atropine 
(Atropine sulfate FGK)
	Treatment of myopia in children – not recommended for approval in EU

	Belrestotug 
	Advanced non-small cell lung cancer in adults, first-line with dostarlimab – development discontinued (company decision)

	Birtamimab
	Mayo Stage IV light-chain amyloidosis in newly diagnosed patients – development discontinued (lack of efficacy)

	Capivasertib (Truqap)
	Metastatic castration-resistant prostate cancer in adults, first-line or greater with chemotherapy – development discontinued (lack of efficacy)

	Clascoterone (Winlevi)
	Topical treatment of acne vulgaris in patients aged ≥12 years – not recommended for approval in EU Note: Already licensed and launched in UK

	Lutetium (177Lu) oxodotreotide (Lutathera)
	Treatment of adults with newly diagnosed unresectable or metastatic, well-differentiated high grade (G2 and G3), somatostatin receptor-positive gastro-entero-pancreatic neuroendocrine tumours – EU filing withdrawn

	Resminostat (Kinselby)
	Treatment of adults with advanced stage cutaneous T-cell lymphoma (mycosis fungoides or Sézary syndrome) – not recommended for approval in EU and development discontinued (company decision)

	Pembrolizumab (Keytruda)
	Advanced, BRCA1/2-negative ovarian cancer in adults, first-line with chemotherapy followed by maintenance with olaparib – development discontinued (lack of efficacy)

	PNT 2002
	Metastatic castration-resistant prostate cancer, PSMA-positive, in adults who have progressed following treatment with androgen receptor axis-targeted therapy and are not eligible for chemotherapy – development discontinued (lack of efficacy)

	Teriparatide biosimilar (Teriparatide Ascend)
	Osteoporosis 	in postmenopausal women and in men at increased risk of fracture, and associated with sustained systemic glucocorticoid therapy in women and men at increased risk for fracture – EU filing withdrawn
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